EN

A

DE@

Read the entire instruction manual before you start installation and assembly. If you have any questions regarding any of the instructions or warnings, please contact your
local distributor for assistance.

CAUTION: Use with products heavier than the rated weights indicated may result in instability causing possible injury.

« Please closely follow the assembly instructions. Improper installation may result in damage or serious personal injury.

« Safety gear and proper tools must be used. This product should only be installed by professionals.

* This product is designed to be installed on solid concrete walls, masonry walls or wood stud walls.

* Make sure that the supporting surface will safely support the combined weight of the equipment and all attached hardware and components.

* Use the mounting screws provided and DO NOT OVER TIGHTEN mounting screws.

* This product contains small items that could be a choking hazard if swallowed. Keep these items away from children.

* This product is intended for indoor use only. Using this product outdoors could lead to product failure and personal injury.

IMPORTANT: Ensure that you have received all parts according to the component checklist prior to installation. If any parts are missing or faulty, contact your place of
purchase for a replacement.

MAINTENANCE: Check that the product is secure and safe to use at regular intervals (at least every three months).

Bitte vor Beginn der Montage und Zusammenbau das ganze Handbuch durchlesen. Bitte sich mit dem Handler vor Ort bei Fragen zur Anleitung oder Warnungen in
Verbindung setzen.

VORSICHT: Bei Verwendung mit Produkten, die das zulassige Gewicht iiberschreiten, kénnen Schaden oder méglicherweise Verletzungen die Folge sein.

« Halterungen sollen entsprechend den Montageanweisungen angebracht werden. Eine unsachgemafRe Montage kann Schaden oder Verletzungen zur Folge haben.
« Sicherheitsausriistung und geeignete Werkzeuge verwenden. Die Montage des Produktes sollte nur von Fachleuten durchgefiihrt werden.

« Dieses Produkt kann auf Wanden mit Fachwerk, massiven Beton- oder Steinwénden montiert werden.

- Die tragenden Oberflachen sollten das gesamte Gewicht von Geréaten und allen zuséatzlichen Bauteilen sicher aushalten kénnen.

« Nur die mitgelieferten Einbauschrauben verwenden und die Schrauben NICHT ZU FEST ANZIEHEN.

« Dieses Produkt enthélt Kleinteile, die Erstickungsgefahr beim Verschlucken hervorrufen kénnen. Diese Teile von Kindern fernhalten.

« Dieses Produkt nur in Innenrdumen verwenden. Verwendung des Produktes im AuRenbereich kann zu Verletzungen und Schéden fiihren.

WICHTIG: Vor der Montage bitte alle erhaltenen Bauteile mit der Bauteileliste abgleichen. Bei beschadigten oder fehlenden Teilen den Handler vor Ort nach Ersatzteilen
fragen.

WARTUNG: Die Halterungsklammer regelmaRig auf Sicherheit und Stabilitat priifen (am besten alle drei Monate)

Installationsanweisungen

Projektor-Wandhalterung

Best.-Nr.: 2632386 (SP-PWM-200)

Installation Instructions

Projector Wall

Item No.: 2632386 (SP-PWM-200)

Mount

©)

Rated
max. 15 kg

@" ® mé(,;

b




M-A (x4) M-B (x4) M-C (x4) M-D (x4)
M3x8 M4x10 M5x10 M6x10

]
© ) )
©
M-E (x4) M-F (x4) M-G (x4) M-H (x4)
D3 D4 D5 D6

AN N
| ST (0)
D) O
W-A (x4) W-B (x4) W-C (x2)
E (x5) F (x2) G (x2) H (x1) ST6.3x55 JN0x45
M5x12 D6 (PLASTIC) D6 (METALLIC)

T
=
=)

)]

e

W@H—ﬂ\

Too long  Too Short

R=

i M-A:M-B!M-C!M-D

55mm % 4.5mm 55mm % 4.5mm ~ 60mm 210mm M-F |M-G |M-H
2.2") (2 3/16") (2.2") (2 3/16") (2.4") (2 3/8M)
( | < < ( €

[

1

1

!

A Wichtig! Ziehen Sie die Schrauben nicht zu fest an. !
Important! Do not overtighten the screws. i

1

- |
T 1
= 1
1

:

1

1

1

1

1




